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Certifications |3t is=

WEIPU Shanghai Antiviral activity [HCoV-229E] Test Method ISO18184 : 2019 Test Report
EBEE - PURSIEMAE (NERIRFS 2298 | IR 1S018184:2019

GTTC -Antimicrobial activity T/GDBX 056-2022 (Level AAAAAAA) Lining Fabric Test
Report[Staphylococcus aureus, Colon bacillus, Candida albicans] (150 washes)
BENIRERRIER R R E - PUEDA MR AAAAAAA R3RE IR % T/GDBX 056-2022[ K f51%
BH. €R2CEHKE. BERIKE] 150 XK

The MicroStar Lab Antimicrobial activity JIS 1902:2015 Test report
The MicroStar Lab &85 JBIE4Z 2 1S 1902 : 2015

SGS - EN 13758-1:2001+A1:2006 Textiles — Ultraviolet Protection Factor (UPF) — Test
Report
SGS - E&=IMEMTEGE (UPF ) — RIEIAZE2E EN 13758-1 : 2001+A1 : 2006

SGS - Air Permeability ( FZ/T 73049-2014 ) Test Report
SGS - FERE BIEIE®- FZ/T 73049-2014

GTTC Tests for irritation and skin sensitization GB/T 16886.10-2017 Test Report
& A2 B A R 30 °E S B - RIBH A 7 B B EER B GB/T 16886.10-2017

GTTC Testing and evaluation for anti-mosquitoes properties GB/T 30126-2013 Test Report
&Nz B ig R R RE S B - BB BERVARURIERRT(E - GB/T 30126-2013

SGS - Flammability of Apparel Textiles ASTM D1230-17 Text Report
SGS - SRR HIFE1E#E - ASTM D1230-17

BV - Toxicological Risk Assessments and LHAMA Evaluation
A - SEBEBRETET LHAMA FHE

GTTC - Conformity with the requirements of GB18401-2010 and FZ/T 73049-2014
Qualified Product

BN R R R - RS ERER L E XITEE A GB18401-2010 & FZ/T 73049-
2014

Oeko-Tex standard 100 22.HUS.98570

Oeko-Tex #r##mfE /0% 24 100 22.HUS.98570
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Sample

Origin :

Client :

Address:

Shanghai WEIPU @

Test Report

WP-21106318-JC-01En

Customer Sample Delivery

INNOTIER LIMITED

2nd Floor, Astoria House, 62 Shaftesbury Avenue,

London, England W1D 6LT, United Kingdom

emigalifephinglogy Service Co., Ltd
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Report No. : WP-21106318-JC-01En  Page(s) : 1/3

Test Report

The following sample(s) was/were submitted and identified on behalf of the applicant:
Sample Name: INNOTIER woven recycle fabric with Ionic+
Sample Description: Anti-Viral PPE material

Type: WTES80006

Brand: INNOTIER

Applicable: INNOTOUCH gloves, garments and accessories
Testing information:

Date of Sample Received: 2021-10-22

Testing Period: 2021-10-27~2021-11-05

Test Item(s): Selected test (s) as requested by client.

Test Criterion: Please refer to next page(s).

Test Result: Please refer to next page(s):

Complied by: \{mjj"j S"W? )

Approved by: ﬂ J,e,e,

Issued Date: 2021-11-12

Building9,Building10,Building 18,Yangpu Urban Industrial Park, Lane 139, Guowei Road, Yangpu District, Shanghai ( 200438 )
400-700-8005 www.weipugroup.com
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Report No. : WP-21106318-JC-01En  Page(s) : 2/3

Test Item(s): ~Antiviral Activity [HCoV-229E]
Test Standard and Method: ISO 18184:2019
Test Instruments: Biosafety Cabinet

Test Result(s):
Virus Types NO lg(Vagy) ( 1gTCIDso/ml ) lg(Vb30s) ( 1gTCIDs¢/ml ) lg(Vesps) ( lgTCID50/ml)
1 6.52 6.42 4.51
HCoV-229E
2 6.55 6.44 4.53
MDCK cells
3 6.57 6.47 4.56
Average Value of
6.55 6.44 4.53
Antiviral Activity Value 2.01
Antiviral Activity
99.03
Rate (%)
***End of the Page***

Building9,Building10,Building 18,Yangpu Urban Industrial Park, Lane 139, Guowei Road, Yangpu District, Shanghai ( 200438 )
400-700-8005 www.weipugroup.com
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Sample picture(s):
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***End of the Report™**

——DECLARE——

the signature of the compiler.and the approver.

2.
3.

No unauthorized changes, additions or deletions shall be made to the report.
Neither fragmented report nor its incomplete copy shall be deemed valid. The complete copy is invalid without the stamp

of*Special Sealfor Inspection or Testing” or “Special Seal for the Report”.

4.
5.

Any queries on the report shall be presented to us within 15 working days after receipt of the report.

logo are not used as proof for society, only for internal uses.

6.
7.

8.  With the permission of the client, the items with

Nz,

The report is invalid without the stamp.of‘Special Seal for Inspection or Testing” or without“Special Seal for the Report” or without

The results described here in this report are based on the sample(s) tested.The data and results shown in the report without CMA

The applicant takes full responsible for the truthfulness of the testing sample(s) and information related thereto

Without the permission of the company, any party is prohibited from using the test results and the report for undue publicity
*in this report is/are subcontracted from other laboratory.

Building9,Building10,Building 18,Yangpu Urban Industrial Park, Lane 139, Guowei Road, Yangpu District, Shanghai ( 200438 )

400-700-8005 www.weipugroup.com
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(TEST REPORT)

WG NACCST24001184
Report NO:

RILHAL: BIERRHE IR A A
Applicant: NO. - [NNOTIER Limited

BRegfE R EEREID KRR BRAT62S il A k2 )=

Address: 2nd Floor,Astoria House,62Shaftesbury Avenue,London,England
WID 6LT,United Kingdom

B Ry: @ mEiipES

Test Type: Submitted by Customer ~ Sampling by NACC

WORE H B 2024-03-20
Date of sample
received:

v - 2024-03-29
Authorized
signatory:

JARARHE B AT A Cop T 3 B s e
Institute of Analysis, Guangdong Academy of Sciences
(China National Analytical Center,Guangzhou)
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(TEST REPORT)
K h9m5: STTE2400998-001

Report NO: Check product serial NO:
TR BT RBHCA IR A A
Applicant: INNOTIER Limited
BREER . SEEMEHEOD KRR R 62 5 F T k2=
Address: 2nd Floor,Astoria House,62Shaftesbury Avenue,London,England WID
6L T,United Kingdom
7= B I TSR M A R 2 =]
FH 54 | Manufacturer:  Guangzhou JF Gloves & Garment Accessories Co,,Ltd.
N T R I
Information | Name: INNOSHIELD Seamtape Mask
Provided by REREE. 34
Applicant : .
Quantity: 3Piece
FEm A ——
Description:
PibR:  INNOTIER Hffi#f R
Brand:
TS5/ :  TEMS00/TEM95+ &5
Lot NO:

PAEFE bl A A5 B TR FE T e B el o I AAREIE S R LS BRI . 1A (B0 8B I,

The above samples and information are provided and confirmed by the client, which NACC undertakes no responsibility to verify the accuracy,
appropriateness and completeness of that provided by theclient.

ZeAET7 P WA AGLAE AR Lok
The client declares that the sample submitted for inspection will use the above model number, and the agency is not responsible for the correlation
between the sample and model numbet:.

5 ASHUAKERE i S IR 3T

5 ZEFER s ;
R 98 25531 X EFEE vz HI
ioRlIFERS Category A%Ig;ltllgagn Date In 2024-03-20 Date Out 2024-03-29
etk —
Information | 7 P | TIGDBX 056-2022 (£ 41MH) AAAAAAAZL &WL W?g, f
T/GDBX 056-2022 {Antibacterial textiles) Level A, 7 «
Standards /{
Db B
See appendix of test report.
Farill &5 2R K
ik
Test Results
and
Conclusion R =X ivA
()
2024-03-29
HE SRR E1 BT A5«
Note Evaluation standards were specified by the applicant.

(#F 1) (Next page)
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APPENDIX of TEST REPORT
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K4S : STTE2400998-001

A
C N AS Rl
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PEIAR]
EFREIA

TESTING
CNAS L1360

Report NO: Check product serial NO:
X HEE
YH B/
i R o HERE B IGHFE | @K ;
BRIAR R oh Xiﬁ 18h ;Sll F lihlﬁjlﬁ LS ol 45
75 I H i“est Ti ¢ ¥% Index| Oh colony 18h colony | 18h colony | control Test | Individual
NO Test Items Method 1m;:1§n0 of quality]  count of count of  |count of test| fabric's Results| evaluation
“E?.sml )g (%) control control fabric(cfu/m | Growth (%)
1me fabric(cfu/mL)| fabric(cfu/mL) L) Rate of | =
bacteria/
fungus F
KIGH B GB/T
Escherichia coli (99944, 3-9 >70 2.3x104 1.2x107 6.9x10° 2.7 94 KE
8099 loos, ik FUBBCR A
. ik 2
IR | oo @ ERRE 10 1.2 K AAAAAAA
| |Bacteri| Staphylococeus | FIXUREIE | 150 | >85 | 22%104 | 701x105 | 5.1x10* | 15 | 93 %
ostasis aureus RHLTEIE The
rate ATCC 6538 F7i antibacterial
Double activity is
SRV /L] barrel grade
Candida albicans washi.ng >70 1:7x10% 5.7x10° 5.7x10% 1.5 90 |AAAAAAA
ATCC 10231 | machine
LT H
The following blank
30 s
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APPENDIX of TEST REPORT(SAMPLE PHOPTO)
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1) Institute of Analysis, Guangdong Academy of Sciences(China National Analytical
Center,Guangzhou), abbreviated to NACC.

2) AR AR A 56 A U A 3 R SR, TE M R BT AN R AL

2)The report is invalid without official seal and signatures.

3) RZE I A T A AN AT AR SR, 4 R T e T R B R A A 56 A
RS I /A A /ey

3)This document cannot be reproduced except in full, without prior written-approval of
NACC. Any copy which has not been stamped again with special seal of NACC is also
invalid.

4) i IR SO e 2K

4) Report is invalid if being altered, supplemented or deleted.

5) R Z AR I AI, i A AR AR USRI AR S AT

5)For commissioned inspection and testing, report results is responsible only for the
sample(s) received.

6) AL A A R, I TT BT A 58 = N A AR T AR Bk I 45 R AT A S E
.

6)Without NACC's written consent,the client or any third party shall not presume to use
the report or test results for improper propaganda.

7) PR B S WO TR A R R LS fa) oh IR Y d AR D AR A R
7)Any disagreements of report should be fed back to NACC within 15 days upon issuing
report. After 15 days, repott is considered as accepted by the client.

8) A E RIFIEEIINE (CMA) &, EFHEIEAMLS RARGHSUEHEA,

I ZAETT N AR A
8) The data and result of a test report without the symbol CMA has no social validity, only
for internal use of clients.

9) & HLpT IR 5 7 AR RGBS, BL SO

9)Any ambiguity arising from languages used in report, the Chinese language shall prevail.

Hutik: RGNS WIX 2R 1L AL 1645 JE IR 0108, 515041

HLi%: (0754)88338706+ (0754)88338958

HE#E: stlab@fenxi.com.cn WHE:  http://www.fenxi.com.cn %'ﬁ[f" 7. \A‘%
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Client: Innotier Limited
62 Shaftesbury Ave - 2nd Floor,
Astoria House, London
England W1D 6LT, United Kingdom

MSL ReportID: R2021-421-3
Testing Completed: 6/21/2021
Testing Reported: 6/23/2021
AZLA Testing Cert: #2832.01

JISL 1902:2015 Test Report

13047 Wandz WTE80006*
Growth Value of
Control - log C, Control - log C; Control (F)
Fabric Control 5.7 7.7 2.
Growth Value of Antibacterial Log Percent
Sample - log T, Sample - log T Sample(G) Activity Value (A) Reduction Reduction
5.7 5.0 -0.7 2.7 2.7 99.8

There was a greater than 2 log (2.0) difference between replicates for the test sample, 13047 Wandz WTE80006. A valid test as defined by the standard includes
the difference of extremes between replicates to be less than 2 logs. The log values of recovered bacteria for the three replicates were 4.7, 5.3, and 3.1. Thisisa

replicate extreme of 2.28.

Test Variables
Test Org and Starting Concentration: . S.aureus ATCC 6538 at 6. >
Sample Size: 0.75gram+0
Method of Sterilization/Pre-Cleaning: None

Control:

Untreated Fabric Control ISO 105-F02 Adjacent Cotto

Inoculum Dilution Medium Used:

Nutrient Broth diluted 20x with DI water with 0.05% Triton
X-100

Amount of Inoculum:

1.0mL

Neutralizing Broth: 20 mL D/E Neutralizing B
Shaking Method: Vortex mixer and Shaking by hand
Contact Time 24 hours
Incubation: 35+2°C

Quantitative Measurement Method:

Plate Count Method

Deviations from Standard
Test Method:

*Results given relate only to items tested.

Sample size: 0.75 gram; Inoculum Amount: 1.0 mL;
Addition to Inoculum Dilution Medium: 0.05% Triton X-100

Approved By: Becky Landrum
Title: Senior Staff Scientist

The MicroStar Lab, LTD. 130 Erick Street Crystal Lake, lllinois 60014 815-526-0954

MSL-R-159-01dm

Page1of1
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Test Report SL12100231291901TX Date:March 05,2021 Page 1 of 3
JULIUS INDUSTRIES LIMITED

UNIT 2108-2109, 21/F, CCT TELECOM BUILDING,11 WO SHING STREET,FOTAN, SHATIN,NEW
TERRITORIES,Hong Kong

The following sample(s) was/were submitted and identified on behalf of the client as:

Sample Description : One sample of knitted 38% Recycle Polyester 42% Polyester 9% Silver lonic +
Polyester 11% Spandex INNOTECHPPE2021301 cutting in Black.

Sample Color . (A) Black
0, 0, 0, i H o,
Composition (A) 38% Recycle Polyester 42% Polyester 9% Silver lonic + Polyester 11%
Spandex
Style Name : INNOTECHPPE2021301
Style No. : ITPO301
Country of Destination . Europe
Sample Receiving Date . Feb 26, 2021
Testing Period . Mar 01, 2021 - Mar 05, 2021
Test Result(s) :  Unless otherwise stated the results shown:in this test report refer only to the

sample(s) tested, for further details, please refer to the following page(s).

Test Performed . Selected test(s) as requested by applicant

Signed for and on behalf of
SGS (Hong Kong) Limited

Liu Wang, Andy, Technical Manager

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at hitp./'www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic
format documents, subject to Terms and Conditions for Electronic Documents at http:/iwww.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx. Attention is drawn to the limitation of liability,
indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the
limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the
transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of
this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only,

Office: Units 303 & 305, 3/F Building 22E, Phase 3, HK Science Park, New Temitories, Hong Kong t (852) 2334 4481 £ (852) 2764 3126 e mkig.hk@sgs.com
Laboratory: 1/F, Units 16-29 3/F, 4/F & 5/F. On Wi Centre, 25 Lok Yip Road, Fanling, New Teritories, Hong Kong. - www.sgsgroup.com.hk

Member of the SGS Group (SGS SA)



Test Report SL12100231291901TX Date:March 05,2021 Page 2 of 3
Test Result

Solar UV Protective Properties for Textile Material (EN 13758-1:2001+A1:2006)

Test conditions

1 Air temperature: 21+1°C

2 Relative humidity: 65+2% R.H.

3 Orientation of test specimen: Specimens were clamped on sample holder. Fabric face side is facing
the incident UV light.

4 Test conducted in wavelength range 290-400 nm

5 Instrument: UV-VIS Spectrophotometer

6 No. of Scans: 8

Test sample: As Received

Test results:

Number of specimens: 1 2 3 4 5 6 7 8 Mean

Mean UVA transmission 0.05 0.05 0.05 0.05 0.05 0.05 0.05 0.05 0.05

(%):

Mean UVB transmission 0.05 0.05 0.05 0.05 0.05 0.05 0.05 0.05 0.05

(%):

Mean UPF: 2000 2000 2000 2000 2000 2000 2000 2000 2000

Std. Deviation: 0.00

Std. Error: 0.00

Sample UPF: >50

Comment: Sample complies with the UPF 40+ requirement

Remarks :

1. According to EN 13758-2:2003+A1:2006, in order to fulfill the requirement, below criteria should be
met:

The clothing assembly shall have the lowest UPF value larger than 40 and average UV-A
transmission smaller than 5%. Clothing assembly meet design requirement.

2.  The results given apply only tothe colour and weight of fabric tested. Unless otherwise stated the
fabric is tested dry and-relaxed.

3.  This UPF Rating_is for the fabric and does not address the amount of protection which is afforded by
the design of the article. The manipulations involved in garment manufacture such as stretching and
sewing may lower the UPF of the material.

4. The protection offered by this fabric may be lessened :
(i) At points where the fabric is in close contact with the skin such as across the shoulders
(ii) If the fabric is stretched
(iii) If the fabric is wet; and
(iv)  With time due to effects of normal wear.
5. For headwear: The item does not provide protection against reflected or scattered solar UVR.

Note : Graph is attached

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at hitp./'www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic
format documents, subject to Terms and Conditions for Electronic Documents at http:/iwww.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx. Attention is drawn to the limitation of liability,
indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the
limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the
transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of
this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only,

Office: Units 303 & 3065,

/ Territories, Hong Kong t (B52) 2334 4481 f(852) 2764 3126 e mktg.hk@sgs.com
Laboratory: 1

\/F. Units 16-29 3/F, 4/F & yad, Fanling, New Territories, Hong Kong. - www.sgsgroup.com.hk

Member of the SGS Group (SGS SA)



Test Report SL12100231291901TX Date:March 05,2021 Page 3 of 3

Test Sample: As Received

0.06 1 UV Transmission Characteristics
0.05
_ 0047
§
8
Z 0.03 ¢
g
g
= 0.02 +
0.01 T
0.00 t t t t t t t t t t t t t t t t t t t t t !
290 295 300 305 310 315 320 325 330 335 340 345 350 355 360 365 370 375 380 385 390 395 400
Wavelength(nanometres)
***End of Report*™*
Sample Photo
This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at hitp:/iwww.sgs.com/en/Terms-and-Conditions.aspx and, for electronic
format documents, subject to Terms and Conditions for Electronic Documents at hitp:/www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx. Attention is drawn to the limitation of liability,

indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the
limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the
transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any thorized alteration, forgery or falsification of the content or appearance of
this d t is unlawful and « lers may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample{s) tested and such sample(s) are retained for 30 days only.

| Office: Units 303 & 305, 3/F Building 22E, Phase 3, HK Science Park, New Territories, Hong Kong t (B52) 2334 4481 £ (852) 2764 3126 e mktg.hk@sgs.com
Lalm amw 1/F, Units 1529 3k, 4/F & 5/F. On Wui Centre, 25 Lok Yip Road, Fanling, New Femtomes Hong Kong mwwsgsgmupcom hk

Member of the SGS Group (SGS SA)
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A B A R A
Consignor INNOTIER LIMITED
TR M S 163000 K A L 62 ST TR RS 2 )72

Consignor address

2ND FLOOR, ASTORIA HOUSE, 62 SHAFTESBURY
AVENUE,LONDON,ENGLAND,W1D 6LT,UNITED KINGDOM

AR A
Sample Description by Client

ANTI-VIRAL PPE MATERIAL 200X WASHES INNOTIER WOVEN RECYCLE
FABRIC WITH IONIC+ IN BLACK FOR APPLICABLE: INNOSHIELD
MASK,INNOTOUCH GLOVES,GARMENTS,HOME ITEMS AND
ACCESSORIES

No. of Sample

Bt (A)BLACK
Color
AU B I8
Fiber Content/Material (A)ANTI-VIRAL PPE MATERIAL 200X WASHES
we
Style No. WTEB0006
i) 18 7
GUANGZHOU JF GLOVES & GARMENT ACCESSORIES CO.,LTD
Manufacture
w7
{"Fjﬁ"? JULIUS INDUSTRIES LTD(JIL)
Supplier
REHE (A)APPLICABLE: INNOSHIELD MASK;INNOTOUCH
End Use GLOVES,GARMENTS,HOME ITEMS AND ACCESSORIES
FE A

(A)1pc

DA A DR P A B e P S R
The above sample(s)/ client information was/ were submitted and identified on behalf of the client as.

Test Type/Sample Submitted
by

FEmoRAS A B

Sample status Normal condition
NI S & o Y Ry

*ﬁgﬂ%ﬁwﬁéﬂu%ﬁ éﬁ;%ﬁé*ﬁ%

Entrust Test (Sample Submitted by client)

Judgement Accordance

F ik H
Sample Receiving Date 00117
o ) & 1
ﬁwj.ﬂ’ﬂ . 2022-01-17 - 2022-01-20
Testing Period
Rl TE LRSI 45 2R 71
Document Accordance Details please see test result page
IR FZ/T 73049-2014 £ 21105 - A% 5

FZ/T 73049-2014 Knitted mask - Qualified Grade

e 25 1%
Test Conclusion

AAR AL SR AT B AR, TR A I S R, AN SR AGE T
FRIRE R

The report only give the test result and Individual Judgment, detail please see
follow page, the results only apply to the sample(s) as received.

BRAEREHEDNL, AREMALFKE ( BEAAER ) 1A,

”‘5‘, Inspection & Testing Servi

{MEFEHFEL ) PBEEAREEEH, M http//www.sgs.com/en/Terms-and-Conditions.aspx i), $T#A &
{FArilid hitp://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx #REL. R E N h g R RERE, ¥
BUERAZEHAMAXER. CRENBAIENE, ERGAFHNEMSGSZERTEPRFAT, HELHAAH®.
SCMHEEAAE, HEEKBRSTRABRTESFREXBLHAFEFHRAANBTA LS. RERLLABEi®, &
VAFRASATES, £k, EAFLEANHERE LRI ER. Sl EEET N, BT ESEARE
BRUE. REREH, AR SRS RO R 2GRS, R RREIOR.

/% HIFHME LS. AT B @i # CN.D

lweMumsmmmauwmmmmmmrmmmm510663 1 (86-20) 82155555 1 (6-20) B2075169  www.5gsgroup.com.cn

BB4R: 510663 1 (86-20)82155555 f (86-20)B2075169 sgs.china@sgs.com

|WE M - BFRAFEENFEMER1988
1
Member of the SGS Group (SGS SA)
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FZIT 73049-2014 4O 2 - 44 5 | FZIT 73049-2014 Knitted mask - Qualified Grade

o i 1t H A HiE
Test Items Remark
e B

Air Permeability PASS

R ARHERIARNR S5 A IR A F I 52 )

SGS-CSTC Standards Technical Services Co., Ltd. Guangzhou Branch
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Test Results and Judgment

FZ/T 73049-2014 44100 & - 5% % / FZ/T 73049-2014 Knitted mask - Qualified Grade

Test area 20cm?, pressure drop
100Pa

0 7E 20emIa X 38 A
fR 1 mm/s.,

Remark: Detection limit 1 mm/s
at 20cm? test area.

o U H B i 5 1% HIE Fdh L<X¥iva FARZTLR M2 R
Testltem & Test method Judgment| Sample Unit Requirement Test Result
HE e A mm/s 2250 J5F Original 264.3
Air Permeability PASS KK Air
GB/T 5453-1997 Permeability
IRI6 AR 20cm?, JE [% 100Pa % - J=Ff Original 3.26

of Variation

A5 53 24 Coefficient
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The statement of conformity in this test report is only based on measured values by the laboratory and does not take their
uncertainties into consideration.
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If there is any inconsistency between English and Chinese versions, the Chinese version shall prevail.

i s i
**End of Report**
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Verification Website: www. gttctech. com
Verification Code: XMQI-4139-34

No:230011997 Issue Date %A HiY1:2023-02-09

Applicant: INNOTIER Limited
ZHERAL: HHEERBHEA R A A
Address: 2nd Floor, Astoria House, 62 Shaftesbury Avenue, London, England W1D 6LT, United
Hhy BE: Kingdom
B B iy b R IR AR AT 6 255 Bl T FE R B A2

Information confirmed by applicant & /'iINE(EE

INNOTIER antiviral patented formula PPE Fabric woven with Ionict+200x Washes
INNOTTER #7037 285 % e /7 PPEAR B 1~ i k200 Ytk ¢ 100cm X 100cm

Brand F&br: INNOTIER

Fabric No. [H#l44%5: WTE80006-1

Colour MHith: Black

Way of use ffiHi&#E: EFHHOE Medical mask

Basis of judgement ¥|E{KTE:

Date Received/Date Test Started: 2023-01-13
FE i 323/ MAATT 46 H 3 2023-01-13

Conclusion %5i8:

A complete skin irritation test —
— R R R g
Note: "M”-Meet the standards requirement “F”-Fail to meet the standard’ s requirement
. "——"—No comment ‘ o )
HE: N FEEbREESR  FT -ARE SRR
“— W E A
Remark:
All the tested‘items are testgd‘undpr the standayd Eondi@jon (except for indication)
AFR A HPORL B AN T E Y TEAR BIARAE R M A T T CREBIRD o
Copies of the report are Valid‘only Ee*stamped
SEME FI AR BN 35 RS B E TR
The experiment was ecarried out at No.1l, Zhujiang Road, Panyu District, Guangzhou, Guangdong, P.R.China

AN G0 G bk g T T R XL 1S

Approved By (%) : .
i@ Lin
XEEEE =gk LREm L

LiQin Liu Senior Engineer
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A complete skin stimulation test
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No: 230011997

— R B HE B KR o i
Serial number Sample name Silver ion fabric
. - = 230011997 . s
FE g 5 FE it 44 FR R TR
Specifications and Sample lot number
models / s /
B S EL
Date of manufacture / Period of validity /
A7 AR
Storage condition Room temperature Sample quantity 1 piece
A7 AT ] FE i B 13
Test method
= GB/T 16886.10-2017
PAT B HE
Animal species New Zealand rabbits Animal class Common level
Y& BT = A PR ReRIE
Guangdong Medical y -
Animal origin Laboratory Animal Center Ar_1|mal production SCXK(Guangdong)2019-
license number 0035

EHAE

PR SRR (=

= 2 =] Bl _
K3 I A AR S SCXK(#)2019-0035
Size of animal 9 pieces Animal sex htaje ::g rl]:;rrg)ilazr(]r;?;[t)fertlle
LYk g H S5 X ‘
gk 8 AR HeVE. HEPE CR B EAZD
Initial trial weight 2.0-3.3kg Animal age Adult
TR0 AA A o L A
Adaptation time At least 3 days Method of tagged Ear tag method
T8 L[] =3k Fric 7 i HArik
Laboratory animal use | . SYXK(Guangdong)2022- Guangdong Medical
; Feed source .
Permit number 0299 TR Laboratory Animal Center
LW TE S| SYXK(#)2022-0299 g & | R BRI B
Ambient humidity Temperature range
BRI FE (%) 51-59 LR () 21.5-22.5
Illumination 12h light; 12h darkness Drinking water Sterile water
LI 12hot i 12h 2R YK Jo B K
Expected use Not provided
T i R Pt

BEIMNHESXIWIRILS
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Summary R¥ 5

Take the test sample [Extract solution was prepared by extracting 0.9% sodium chloride injection and corn
oil respectively. Drop 0.5mL of the sample extract solution onto a gauze block (2.5cmx2.5cm) and apply it to
the skin of the test site on the back of the animal, and apply the corresponding extract medium to the skin of
the control site on the back of the animal in the same way.] Then use non - irritant covering the area. The
application time should be at least 4h. The skin conditions at the contact sites were observed and recorded
at (1£0.1) h, (24+2) h, (48+2) h and (72+2) h after removal of the subjects. After 72 hours, the stimulation
response scores of test samples and blank samples at (24+2) h, (48+2) h and (72+2) h were compared and
calculated to determine the results of skin stimulation.

BOR 3G FE S LA 0.9% S04k B3 55 V00T T K 3l 40 )92 $2 1) 2 R 32 0. 1 BE IR 3R MR0.5mIL R in 2 40 A7 Bk
(2.5cmx2.5cm) I, BGT B SRS AL R B, RV AR R B R A B AR F T 3h Wi 36t BEERAL B ik .
1 R 20 78w O A . BT TR B h4h. FIERZ AR (1£0.1) h. (24%2) h. (48+2)
hFl (72+2) h W EEHI0 F M ERAL R BRSO . 72h)5, HRETHEARIGHE S AR HAE (2442) h,  (48+2) hAll
(72%2) h WO NAC S, 58 S R et 3R

Under the conditions of this experiment, the primary irritation index of the polar extract was
0, and the type of skin irritation reaction was very slight. The primary irritation index of the
SR B non-polar extract was 0, and the type of skin irritation reaction was very mild.

VA FEARIG AT N, IR AR Bk IR 5 VA SR A A e 200, B JBR R i e 2 6 Y g i B
s IR AR IR SRR SR PE R R N0, R IR RIS R S D AR AR Tl

Results

1 Material information #4¥HZ &
1.1 Principal reagent EER7)

Reagent name Manufacturer/brand Batch number
R4 FR PR KGR i)
0.9% sodium chloride injection Double Crane Pharmaceutical 2204063A
0.9% A A AN ESHR WG Z)b
Jiaozuo Union Medical Materials Co.,
Gauze

LTD 20220201

o1 . .
il FEAEIR M R M RHR A B BR 2 7]
com oil Guangzhou Hewei Pharmaceutical
Tk Technology Co., LTD 15971498
i T INAR R 2R A BR 2 7]
Lauryl sodium sulfate Aladdin
. A2208445
+ e B AR B B T
BENHEBXHIRLS EBi%:020- 61994598/61994599

T TN TEE XIS FEIELS AR 1S FB3E:020- 37721161/66348638
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Instrument Name Instrument number
&2 HBERS
Elec;é?i; sS[(Z:ales C3-2702
Therngz;t};g;gcﬂlator C3-FO772
Pre}sg;;elﬁs}gelgglzer C3-2764

1.3 Preparation of test solution #iR¥E H &

1.3.1 Extraction method BiE 5 £

At Client's request, the test solution shall be prepared in a sterile container in accordance with ISO 10993-12

as described in the following table.

MNZAE T ESR, HE4EI1SO 10993-12 (1) 5 4% T R 1771,

FETE B 7 s Pl 26 Al

Groups Is the sgmple Sampling | Sample Extrac;tion Extra(.:t.ion The state of
45 sterile methods {'volume ratio condition | the extract
HREGEHE | TR | BUEE | BRI | BEFXHG | REBRS
Polar solvent:
0.9% sodium
chloride injection| 121°C. 30min 60cm? Tenﬂ:gefture
AR 0.9%| high pressure /ml};;.
Sample | FALEAES R steam Sa?d;i)r:n scmZ/mL '?r’znce Clarify
P stetilization Fiﬁmgﬁi Cm2n v i
Nonpo|ar 121°C. 30minfE 72h‘
solvent: corn oil | FE#&AKE )
A A A fidom
K
Polar solvent:
0.9% sodium
chloride injection /
VAT 0.9%
. FALENE S
Nceognexgvle Temperature‘ g 37°C Clarify
BR A 121°C. 30min Time If[i]: 72h R}
Nonpolar high pressure
solvent: corn oil steam
e IEIAEF): £ | sterilization
K 121°C. 30minf
FEZARKH
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1.4 Laboratory SEH s
China National Accreditation Administration for Conformity Assessment (CNAS) laboratory

accreditation and National Inspection and testing organization accreditation (CMA) accreditation, in line with
the requirements of CNAS-CLO1.

ARAFH EH SV E H ZOAN A Z 2 (CNAS) S250 5 0 A L2 [H ZA S A ML B2 E (CMAD AT, £F
4 CNAS-CLOLHLE I ZER
1.5 Personnel AR

The test personnel are trained and qualified.

Seis N R B H A T .
1.6 Selection of laboratory animals SZ¥:3h k%

Select healthy animals for testing.

e R f BE R B IREAT 106

2 Test Steps R B

2.1 Labeling and weighing should be done before administration.

2.2 About 4-24h before the experiment, the hair on both sides of the spine of the experimental animals was
cut off, without damaging the epidermis, and the hair removal range was 10cmx15cm.

2.3 Apply the sample to the specified part of the skin according to the method described in GB/T 16886.10-
2017, and then fix it with non-irritating tape and bandage. Negative control was operated with the same
method. The application time should be at least4h. In the positive control group, the tested substance or test
solution was replaced with a positive control product, and the other treatments were the same as the
experimental group. The positive control test was repeated every six months to verify its sensitivity.

2.4 At the end of the contact period, remove the applied patch, mark the contact site with persistent ink,
remove the residual subject with warm water or non-irritating solvent, and wipe it dry carefully.

2.5 The skin conditions at the contact sites were observed and recorded at (1+0.1) h, (24+2) h, (48+2) h and
(72+2) h after the removal of subjects, and skin reaction scores were performed according to Table 1. If
there is a persistent injury, itis'necessary to extend the observation period to evaluate the reversibility or
irreversibility of the injury, but the extension period should not exceed 14 days.

2. 11E45 23R AR 1E FIFR E

2.2 I ATZ4~24h, FLK P M B H, AnHGR g, 22 EEE10cmx15cm.

2.3 W FE 1% GBIT 16886.20-2017 71 1) /7 VAN BT e S0 AL Fz bk, 5 J0 RS e A A g s o DA 5 o [Pt
HR R4 A o BRI (A0 & /0 ah BH P HE UK 2 R W sl i B 40 o BE M X IR S, oA AR PR R 20, FHME
X} HE ARG A 4 HE Al — YR BRI AU

2.4 Hf EASE RS BCT UM Fr, FREAME SR B AL AT AR, A IR /K SO TR B I 703 R i B 52 AR
M, NGB

2.5 TiERZRWEN (120.1) h, (24+2) h. (48+2) hHl (72+2) h WELHACFHEMMER A7 e At i, 4%
RLIAT N4y o U0AFAE 7 A 45455 A b BE AR USRI 1], DA S Ah 45243 0 w3l ek sloAS T ik, {H
FEK BT 14d,

BENTEEXIHIRIS BB3E:020- 61994598/61994599
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Table 1 Skin irritation response

rhE A BT
[EE[ERRIN

TESTING
CNAS L10314

K1 FEIE NS RS

Skin reaction Sk s Scorefin

Erythema and eschar form (ER) I BRI A5 72 1k
Anerythema 45 0
Slight erythema (barely visible) 2B Cfhsam] W) 1
Clear erythema Ji i 21 B 2
Moderate erythema /& 21 B 3
Severe erythema (purplish red) to eschar formation without erythema grading 4
HELAR CRAM) VAT 0 G T %

Edema (ED) 7K ik
No edema JC/K i 0
Slight edema (barely visible) &K it (s T I, 1
Clear edema (swollen edges clear) J& /K i e L 2350 2
Moderate edema (swelling about 1mm) 1K (21 1mm’) 3
Severe edema (swelling more than 1mm and beyond the contact area) 4
K M tmm, i XD

Highest integral $l i8R iic 7> 8

Other abnormalities in the skin area should be recorded and reported.

JS2C SR A T B R B K e 7 AR

BENTEEXIHIRIS BB3E:020- 61994598/61994599
LI TN TEE XIS FEIEL AR AR 1S FB3E:020- 37721161/66348638
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3 Evaluation Criterion$EM i3 #E

After 72 hours, the total erythema and edema scores caused by (24+2) h, (48£2) h, and (72+2) h for each
animal were added, and the total scores were divided by 6 (two test/observation sites, three time points) to
calculate the primary irritation index for an animal. The primary stimulation index score of each animal was
added and then divided by the total number of animals (3) to obtain the stimulation index of the test sample.
The primary irritation index of the test material was subtracted from the blank control index to obtain the
primary irritation score, and the types of skin irritation index were determined according to Table 2.
FET20VE5 )5, ki ik s e R 2 A 76 (24+2) h,  (48+2) hAll (72+2) h 5K 4= HBLL 5T A7k
RS ARIN, PR A T ZAEREA6 (R ANIRIGL AL, 3N TA) ) T 5t 30— S I R R e R
Y15 R 2P J5UR BIBAR B0 /AR IS FEBR LS g (3) , 19 HARIGRE &R it 2. RI0A R R Vs e
Bl 2573 0 IR SRR 2 MR RAR 7, $3R 24 5 R IR IR B

Table 2 Types of skin irritation index

32 J7 e Bk
Average score “F-#Jic 5> Reaction type 2 VK7
0 ~04 Very mild #4254
05~1.9 Mild % &
20~49 Moderate &
5.0~ 8.0 Severe H ¥

4 Deviate W&
The test was carried out according to thetest scheme without deviation.
ARG R0 T7 AT, WA T B ST .

5 Result 458
The observations for each animal are shown in Table 3-6.
B RSP 245 R 3K 3-6.

6 Conclusion 4512

Under the conditions of this experiment, the primary irritation index of the polar extract was 0, and the type

of skin irritation reaction was very slight. The primary irritation index of the non-polar extract was 0, and the
type of skin irritation reaction was very mild.

FEARIR AR, ERAE i BRI AR S R MR 290, BRI S SRR A IRl B e i AE AR
BRI R AE R ECN0, R RS R R A AR R

The results and conclusions are applicable only to the samples tested. The agency did not comment further
on the results. The client is responsible for interpreting whether these data are applicable to other samples.
All procedures are carried out in accordance with the test specifications.

45 RANGERAE H T A I A i o AL B8 XX se g8 Rk AT 3 — B RPN . AR EAL 1 ST R Le s
K IE T HARE S . BT I B 1 IR IR R AT 1Y
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Table 3 Observation results of skin irritation test
3 BRI TR0 W 2 45 R
Score it %>
1h 24h 48h 72h
ah Sample Control Sample Control Sample Control Sample Control
NO. Gender W;%t Extraction medium PR [ERERORIS e B 4 5o R ¥ PRt R L 9 2 ot P
| e & B N oA oA ", A
ER|eED|ER|ED|ER|ED|ER|ED|ER|ED |ER|ED |ER|ED | ER | ED
alRlalklalKk|la|KR|a]|KRla]KRELD|K|4a] K
BE| M| BE L M| BE | S| BE | M JBE | ML BE | M| BE | ] BE | M
ololJo|lo|lo|lo|lofolo]lo|]Oo|]Oo]o]o]oO]oO
1301 Feﬂmﬁa'e 3.2
olo]Jolo|lo|lolo[lolo|l]o]o|]o]o]o]o]oO
Female 0.9% sodium chloride 0 0 0 0 0 0 0 0 0 0 0 0 0 0 0 0
1401 i 33 injection
0.9%AMMIENRNR | 0| o0 | ofo]olololo]lo|lolo|lo]o]ofo
ololojolo|lo|lo[lolo]l]o]o|]o]o]o]o]oO
1501 Fe;",;'e 33
olo]Jolo|lololololo]l]o]o|]o]o]o]o]oO
olo]J]o|lo|lo|lolo[lolo]l]o]o|]o]o]o]o]oO
1601 Fe@a'e 2.9
oJlo]Jo|lo|lo|lo|lololo]l]o]o|]o]o]o]o]oO
olo]Jo|lo|lo|lolololo]l]o]o|]o]o]o]o]oO
Female Corn oil
1701 \ 3.0 ..
I FoKi
oJlolJo|lo|lo|lo|lololo]l]o]o]o]o]o]o]oO
ololJo|lo|lo|lo|lo[lolo]l]o]o|]o]o]o]o]oO
1801 Feﬂ'%a'e 31
oJlo]Jo|lo|lo|lo|lololo]l]o]o|]o]o]o]o]oO
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No: 230011997
Table 4 Score summary of sample group
K4 FE S AHIE I
Total scores of ol score of
erythema and edema | _ . . Test sample
. erythema and edema | . . Primary stimulus| . o .
Leach liquor NO. in experimental arou in negative control index stimulation index| Reaction type
B LT gy 5 ot group e | SUORE SR | RS
R0 W1 P B4 JE R e -
ZLBEAK ML 43 S AN . oo gmy
ZLBEAK ML 43 S AN
0.9% sodium chloride 1301 0 0 0 Verv mild
injection 1401 0 0 0 0 *}izﬁ“ﬁ
0.9 UL A A0 1501 0 0 0 o
1601 0 0 0
Corn oil Very mild
p 1701 0 0 0 0 -
R ke
1801 0 0 0
Table 5 Observation results of skin irritation test
K5 ARG g5 A
Score B4
1h 24h 48h 72h
ioh Sample Control Sample Control Sample Control Sample Control
NO. | Gender Wg'%‘ Groups iy (o] Ity 110 E vt [Z1EC0EC] entivng (3120
B s| k) Zip < # ) el ) H . H
ER|ED|ER|ED|ER|ED|ER|ED|ER|ED|ER|ED|ER|ED|ER|ED
FAN I/ AN /O B4 I B4 7 A B4 A O I Gl A VS
BE| M| BE | | BE | S| BE | B[ BE | M| BE | | BE | B | BE | M
21210]J]0|2|2|0]J]0]2|]2|0J]0]2]2|0]0O0
Male
1701 ” 2.0
21210]J]0|2|2|0]J]0]2|]2|0J]0)2]2|0]0O0
2 2 0] 0] 2 2 0] 0] 2 2 oj]o0ol2|2]0]O0
Male Positive control group
1801 | Ty 7 4 IR AL
3 3 o] 0] 3 3]010(3]3J0]J]0]33]0}]O0
2 2 0] 0] 2 0] 0] 2 2 oj]o0ol2|2]0]O0
Male
1901 e 2.3
3 3 0]l O0] 3 3]010(3]3J0J]0]33]0]O0
Note: Positive control for skin irritation was performed every six months, data cited 229003514 (test period 2022.10.31-
T BRI RS A 3T —IK, #0551 H229003514 (564 1$12022.10.31-2022.11.04)
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Table 6 Score summary of positive group
6 PHMEAH 1E 0 5

Total score of Total score of Test sample
erythema and edema | erythema and edema | Primary stimulus| . o .
GZOUIDS 4 NCZ\' o in positive control in negative control index §t!r1lulfs\ t'E? " 'Pde,:( Reac;Ec;r; t{pe
4L R e P e P T R Bl
ZLBERK e o S0 | ZEBEARIK i 43 S
1701 24 4.8
Positive control group Moderate
1801 30 4.9
R 0 R 2 o g
1901 30

Note: Data reference 229003514.
e H#E 51229003514,
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Note

1. The report is invalid without authorized stamp.
2. Copies of this report are invalid without authorized stamp.
3. Any dispute should be raised within 15 days after receiving the report.
4. The result is only valid for the tested sample.
5. The results of unapproved items are for reference only.
6. This report is invalid if altered.
7.0ur company does not accept any responsibility for the authenticity of the information
supplied by customers (including sample information).
8. The report shall not be duplicated separately or partly, without prior written permission
approved by GTTC, except duplicated in full‘'version.
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Note

1. The report is invalid without authorized stamp.
2. Copies of this report are invalid without authorized stamp.
3. Any dispute should be raised within 15 days after receiving the report.
4. The result is only valid for the tested sample.
5. The results of unapproved items are for reference only.
6. This report is invalid if altered.
7.0ur company does not accept any responsibility for the authenticity of the information
supplied by customers (including sample information).
8. The report shall not be duplicated separately or partly, without prior written permission
approved by GTTC, except duplicated in full‘'version.



Test Report

INNOTIER LIMITED

SL92119302073601TX

Date:October 11,2021

2ND FLOOR, ASTORIA HOUSE, 62 SHAFTESBURY AVENUE,LONDON,ENGLAND,W1D 6LT,UNITED

KINGDOM

The following sample(s) was/were submitted and identified on behalf of the client as:

Sample Description

Sample Color
Composition
End Use
Style No.
Manufacturer
Agent
Supplier

Sample Receiving Date
Testing Period
Test Result(s)

Test Performed

ANTI-VIRAL PPE MATERIAL INNOTIER WOVEN RECYCLE FABRIC WITH
LONIC+ IN BLACK FOR INNOTOUCH GLOVES,GARMENTS AND
ACCESSORIES

(A)BLACK

(A)ANTI-VIRAL PPE MATERIAL

(A)INNOTOUCH GLOVES,GARMENTS AND ACCESSORIES
WTES0006

GUANGZHOU JF GLOVES & GARMENT AGCESSORIES CO.,LTD
JULIUS GROUP HOLDINGS LTD

JULIUS INDUSTRIES LTD (JIL)

Sep 30, 2021
Sep 30, 2021 - Oct 11, 2021

Unless otherwise stated the results shown in this test report refer only to the
sample(s) tested, for further details, please refer to the following page(s).

Selected test(s) as'requested by applicant

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
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Test Report SL92119302073601TX Date:October 11,2021

Conclusion A Remark
Flammability Test PASS

Remark(s) : PASS=Meet Client's/General Requirement

Signed for and on behalf of
SGS-CSTC Standards Technical Services Co., Ltd. Guangzhou Branch

by

Lily Wang (Account Manager)
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Test Report SL92119302073601TX Date:October 11,2021 Page 3 of 4

Test Result

Flammability of Apparel Textiles
(ASTM D1230-17)

Fabric Surface : Plain
Preliminary Testing . Face: Length DNI Width DNI
Back: Length DNI Width DNI

Test results: Face length

Original After Drycleaning & Washing *
Burn Code Burn.Code
1) DNI Q) DNI
(2) DNI (2) DNI
3) DNI 3) DNI
4) DNI 4) DNI
(5) DNI (5) DNI
(6) DNI (6) DNI
@) DNI @) DNI
(8) DNI (8) DNI
9) DNI (9) DNI
(20) DNI (20) DNI
Flammability Classification : Class 1
Remarks
Class 1 Normal Flammability, textiles meeting these requirements are generally accepted by the trade as

having no unusual burning characteristics.

Burn Code Description:
DNI = Did not ignite

Cleaning Instructions:
One time dry cleaning &AATCC 124-2011; Machine wash at water temperature (1V), 49+3°C, wash load of 3.63kg

(8lbs), 66+1g of 1993 AATCC standard.reference detergent, normal /cotton sturdy cycle, tumble dry, durable
press, cool down time of 10min.

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
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Sample Photo

The statement of conformity in this test report is only based on measured values by the laboratory and does not
take their uncertainties into consideration.

***End of Report***
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INNOTIER LIMITED

Technical Report: (8821)314-0051(R1) Jan 14, 2022
Date Received: Nov 10, 2021 Page 1 of 3

INNOTIER LIMITED
2ND FLOOR, ASTORIA HOUSE, 62 SHAFTESBURY
AVENUE, LONDON, ENGLAND W1D 6LT, UNITED

KINGDOM

Sample Description: INNOTIER CHAMPION SERIES WOVEN FABRIC WITH IONIC+/CHAMPION SERIES
ANTI-VIRAL PPE MATERIAL 200X WASH

Vendor: N/A Sample Size: 1

Manufacturer: N/A Style No(s): WTE SERIES

Labeled Age Grade: NOT RECORD SKN/SKU No.: NOT PROVIDE

Appropriate Age Grade: NOT REQUESTED PO No.: NOT PROVIDE

Client Specified Age NOT SPECIFIED Ref #: NOT PROVIDE

Grade:

Tested Age Grade: N/A Country of Origin: NOT PROVIDE

UPC Code: N/A Assortment No.: NOT PROVIDE

Test Starting Date: NOV 10, 2021 Test Finished Date:  NOV 15, 2021

EXECUTIVE SUMMARY:

The sample(s) MEETS the following requirement(s):

- Classification of not being toxic (acute/chronic), corrosive, a skin/eye irritant, or strong sensitizer as defined in the
16 CFR 1500.3(b)(5), (7) — (9) (FHSA regulations), when used as intended or under circumstances involving
reasonable foreseeable misuse, based on a Toxicological Risk Assessment of the submitted product formulation
by a toxicologist.

- Classification of not being acute toxic, skin corrosive, serious eye-damaging, germ cell mutagenic, carcinogenic,
reproductive toxic, respiratory/skin sensitizing or specific target organ toxic (single or repeated exposure) as
defined in Annex | of sections 3.1.1,3.2.1, 3.3.1, 3.4.1, 3.5.1, 3.6.1, 3.7.1, 3.8.1, 3.9.1 of Regulation (EC) no.
1272/2008.

Bureau Veritas Shenzhen Co., Ltd., Dongguan This report is governed by, and incorporates by reference, CPS Conditions of Service as posted at the date of issuance of this report
Branch at https.//www.cps.bureauveritas.com/terms-conditions/and is intended for your exclusive use. Any copying or replication of this
No.96, Houjie, Guantai Road., Houjie, report to or for any other person or entity, or use of our name or trademark, is permitted only with our prior written permission. This
Dongguan,Guangdong, China report sets forth our find!ngs solely witlj respect to thg test samples identifiec{ herein. The results set forth in this report are not

Tel: +86-769-89982098 indicative or representative of the quality or characteristics of the lot from which a test sample was taken or any similar or identical

product unless specifically and expressly noted. Our report includes all of the tests requested by you and the results thereof based
upon the information that you provided to us. Measurement uncertainty is only provided upon request for accredited tests. You have
60 days from date of issuance of this report to notify us of any material error or omission caused by our negligence or if you require
measurement uncertainty; provided, however, that such notice shall be in writing and shall specifically address the issue you wish to
raise. A failure to raise such issue within the prescribed time shall constitute you unqualified acceptance of the completeness of this
report, the tests conducted and the correctness of the report contents.

Fax: +86-769-85991080
www.cps.bureauveritas.com

Report Template— Version A Approved by: Harvey Xue
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RESULTS:
Exposure Assessment and Considerations:

Evaluation of InnoTier Limited INNOTIER Champion Series woven fabric with lonic+/Champion
Series Anti-Viral PPE material 200 X wash for requirements of U.S. Federal Hazardous Substance Act
(FHSA) Regulations (16 CFR 1500), 16 CFR 1500 14(b)(8), LHAMA (16 CFR 1500.14), Products
requiring Special Labeling — 16 CFR 1500.14, Banned Hazardous Substances — 16 CFR 1500.17,.Poison
Prevention Packaging Act (PPPA) 16 CFR Part 1700, ASTM D4236, ASTM F963 Section8.2 = Standard
Consumer Safety Specification for Toy Safety, California Proposition 65, applicable sections U.S.
Federal Hazardous Substance Act (FHSA) Regulations (16 CFR 1500), U.S. Federal Hazardous
Substance Act (FHSA) Regulations (16 CFR 1500), 16 CFR 1500 14(b)(8), LHAMA (16.CFR 1500.14),
Products requiring Special Labeling — 16 CFR 1500.14, Banned Hazardous Substances —16 CFR
1500.17,.Poison Prevention Packaging Act (PPPA) 16 CFR Part 1700, ASTM D4236, ASTM F963
Section 8.2 — Standard Consumer Safety Specification for Toy Safety, California Proposition

65, applicable sections U.S. Federal Hazardous Substance Act (FHSA) Regulations (16 CFR 1500) and
requirements for Toxicology Risk Assessments.

In making this evaluation Oneil M. Banks, Ph.D.., CIH, DABT (certified by the American Board of
Toxicology in General Toxicology 1980-2005) followed the Consumer Product Safety Commission,
Guidelines for Determining Chronic Toxicity of Products Subject to the Federal Hazardous Substances
Act NOHSC:1008(2004) Chapters 4 & 5 health effects criteria for classifying a substance on the basis of
its health effects.

According to information supplied INNOTIER Champion Series woven fabric with lonic+/Champion
Series Anti-Viral PPE material 200 X wash contains: Isophthalic acid terephthalic acid ethylene glycol
polymer ( CAS No. 24938-04-3) and Propanedial,2-(2-quinoxalinyl)- (CAS No. 205744-84-9).

After review of the supplied information, and risk assessment based on exposure. potential,

acceptable daily intake and appropriate safety factors, Oneil M. Banks, Ph.D., DABT (certified

by the American Board of Toxicology in General Toxicology1980-2005) finds INNOTIER Champion
Series woven fabric with lonic+/Champion Series Anti-Viral PPE material 200 X wash is not
explosive, oxidising, extremely or highly.flammable, very toxic, harmful, corrosive, sensitising, irritating

to the skin or eyes, carcinogenic, mutagenic, toxic for reproduction or dangerous for the environment, and
will not pose acute or chronic adverse health effects in humans when used for INNOSHIELD face mask,
INNOTOUCH gloves, garments and accessories; AgDESMO garments and accessories .

INNOTIER Champion Series woven fabric with lonic+/Champion Series Anti-Viral PPE material

200 X wash complies with requirements of applicable sections of REGULATION (EC) No /2009 OFTHE
EUROPEAN PARLIAMENT AND OF THE COUNCIL of 30 November 2009 on cosmetic products,
Cosmetic Product Safety Report (1223/2009/EC), Regulation (EC) No 1272/2008 on Classification,
Labelling and Packaging of Substances and Mixtures, Toy Safety Directive 2009/48/EC, Directive
67/548/EEC, Directive 2006/121/EC, Directive 1999/45/EC, Regulation (EC) No 1907/2006 of the
European Parliament, U.S. Federal Hazardous Substance Act (FHSA) Regulations (16 CFR 1500), 16
CFR 1500 14(b)(8), LHAMA (16 CFR 1500.14), Products requiring Special Labeling — 16 CFR 1500.14,
Banned Hazardous Substances — 16 CFR 1500.17,.Poison Prevention Packaging Act (PPPA) 16 CFR Part
1700, ASTM D4236, ASTM F963 Section 8.2 — Standard Consumer Safety Specification for Toy Safety,
California Proposition 65, applicable sections U.S. Federal Hazardous Substance Act (FHSA) Regulations
(16 CFR 1500) and requirements for Toxicology Risk Assessments.

Report Template— Version A Approved by: Harvey Xue



BUREAU
VERITAS

INNOTIER LIMITED
Technical Report: (8821)314-0051(R1)
Jan 14, 2022

Page 3 of 3
RESULTS:

Containers of materials larger than one ounce must have full precautionary labeling as determined

by manufacturer. No other precautionary labeling is deemed necessary. Where containers of materials
which require warning labels are packed in a point of sale package which obscures the warning statement,
the point of sale package must have the signal word and the following wording: " Read cautions on
individual containers carefully.

Note: The Toxicological Risk Assessments evaluation was performed at a Bureau Veritas CPS approved subcontract
lab.

Remark:
This report is to Supersede BV (Dong guan) report No. (8821)314-0051 dated on Nov 16, 2021.

END OF REPORT

Report Template— Version A Approved by: Harvey Xue
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Test Report =7
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Verification Website: www. gttctech. com
Verification Code: NGRW-5891-04

No:240029101 Issue Date 25K HHH:2024-02-06
Applicant: INNOTIER Limited
ZHERAL: FHERBHCHE R A A
Address: 2nd Floor, Astoria House, 62 Shaftesbury Avenue, London, England W1D 6LT, United
Hhy BE: Kingdom
B [ iy 00D IR AR BLOR AT 6 2555 B i FE AR B A2

Information confirmed by applicant & /TINEEE:

Innoshield TEM95+Eco—friendly series seamtape reusable mask
TEM95+3A R 22 41| Jo 4% n] B M1 28 Quantity #{&E: 3pieces 3
Fabric Akl Quantity #{&: lpiece 13
Manufacturer A/ 847 [N TSR A BR 2 7]

Basis of judgement ¥|E{KTE:

FZ/T 73049-2014 <Knitted mask> (%&FZROE) , GB 18401-2010 <National general safety technical code
for textile products> (EFEYHF= MIEALEHARMIEY S GB/T 29862-2013 <Textiles—Identification of
fiber content> (ZiZRNh 44EEEMIIRAY , GB/T75296.4-2012° <Instructions for use of products of
consumer interest—Part 4: Textiles and apparel> (VHZRMAERHUI SB450: SMmMAREEY , WEFER
Client Requirement

Date Received/Date Test Started: 2024-01-26
FE 5 23/ MR 46 H 3. 2024-01-26

Conclusion Z5if:

The testing results conform with the quality requirements for qualified
product ‘of standard FZ/T 73049-2014.

FEG RS TUE 75 5FZ/T 73049-20 14FRHES #5 h B5K

Instructions for use of textiles and apparel conform with the requirement of
standard GB/T 5296. 4-2012. {f UL BIRF&GB/T 5296. 4-2012FR#EEK .

Air permeabilitylFabric] M
ERF k]
Fibre composition[Finished product] —

245 & Didh ]

Approved By (& R) :
XA SR TAREIT
LiQin Liu Senior Engineer

Lawm Liuw

RE: I MHEBXHKIRIS Headquarters: No.1, Zhujiang Road,Panyu District,Guangzhou, Guangdong, P.R.China.

E3iE:020- 61994598/61994599 Tel: +86-20- 61994598/61994599

TEHLR=R: T MH MR IFIIEERTRER 1S Huadu Laboratory: No.1, Hebin West Road, Qiling, Huadu District, Guangzhou, GuangDong, P.R.China.
E3i%:020- 37721161/66348638 Tel: +86-20- 37721161/66348638
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pH value[Fabric]
pH{E [kl ]

M

Formaldehyde content[Finished product including print, applique] M

F I 2 & (Rl & ERAE . SRR A ]

Determination of odours[Finished product]

SR [t ]

Colour fastness to washing with soap or soap and soda[Fabric]
(RS RERES ARy

Colour fastness to perspiration[Fabric]

M5 22 B2 (A k]

Colour fastness to water[Fabric]

TR 7K €0 7 B A k]

Colour fastness to rubbing[Fabric]

TR JBE 4% €00 72 FE (Ao

Colour fastness to artificial salivalFabric including print]
TR W Y €0 7 R (AR 25 BN AR A ]

Appearance quality[3 pieces]

HPM BT (34 ]

Instructions for use

15 FH 158 B

Banned azo colourants[Finished product including print]

] O3 AR B 75 T e [ 5 ENAE AL ]

M

=

Note: "M”-Meet the standard’ s requirement

. "——"—No comment . 7 .
FiE: N FAEWREER R R EIRAEER

“—» WA AR

“F”-Fail to meet the standard s requirement

Remark:
Qualified product-(Hf 4% E K mF )

All the tested items are tested under the standard condition (except for indication).

AFR A HPORL B AN T E Y TRAR BIARAE R I 4 T T CREIRN
Copies of the report are valid only re—stamped.

SEIE FIASR BTN a6 4R TN 5 B AL

The experiment was carried out at No.1l, Zhujiang Road, Panyu District, Guangzhou, Guangdong, P.R.China.

A GO0 RS Mk | T R R X PR 1S

Approved By (& R) :
XA SR TAREIT
LiQin Liu Senior Engineer

Lawm Liuw

BE: S MHEBXKIEIS

E3i%:020- 61994598/61994599

HRMITWE: MBI AR AR 1S
E3i%:020- 37721161/66348638

Tel: +86-20- 61994598/61994599

Tel: +86-20- 37721161/66348638

Headquarters: No.1, Zhujiang Road,Panyu District,Guangzhou, Guangdong, P.R.China.

Huadu Laboratory: No.1, Hebin West Road, Qiling, Huadu District, Guangzhou, GuangDong, P.R.China.
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No:240029101

INNOTIER

RE:NHEBXIKIEIS

F31%:020- 61994598/61994599

HEBLRE: [N HIEEB R I TR RS
F31%:020- 37721161/66348638

Headquarters: No.1, Zhujiang Road,Panyu District,Guangzhou, Guangdong, P.R.China.

Tel: +86-20- 61994598/61994599

Huadu Laboratory: No.1, Hebin West Road, Qiling, Huadu District, Guangzhou, GuangDong, P.R.China.

Tel: +86-20- 37721161/66348638
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No:240029101

RS M EB RIS

E3i%:020- 61994598/61994599

TEELI R [N LB RIS RIS AR 1 S
E3}%:020- 37721161/66348638

Headquarters: No.1, Zhujiang Road,Panyu District,Guangzhou, Guangdong, P.R.China.

Tel: +86-20- 61994598/61994599

Huadu Laboratory: No.1, Hebin West Road, Qiling, Huadu District, Guangzhou, GuangDong, P.R.China.
Tel: +86-20- 37721161/66348638
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No:240029101

Air permeability(mm/s) [Fabric] M
BES R (mm/s) [fiel]

(GB/T 5453-1997, Pressure drop JEP%: 100Pa, Test area RIGIHAR: 20cm? , Face down
ETHEAT)

Requirement ZE3R

303 =250

(Client requirement

F5 2 P ELR)
Fibre composition (%) [Finished product] -
GHEEE O) [RM]

(FZ/T 01057.1-2007, FZ/T 01057.2-2007, FZ/T 01057. 3-2007, FZ/T 01057. 4-2007,
GB/T 38015-2019)
(Integrate with conventional moisture regain 45& A\ RIEIREGE)

Polyester ZEEE4T4: 89.5

Elastane S % 10.5

pH value[Fabric] M
pH{E [A7i %} ]

(GB/T 7573-2009, 0. Imol/L KCl extracting solution .0. Imol/L KC1¥& A< HY)
Requirement. ZE3R

6.3 4:0~7.5 Class A A&
(GB 18401-2010)
Formaldehyde content(mg/kg) [Finished product-including print, applique] M

A B (ng/ke) LR & EDFE . NEFEIRAL]

(GB/T 2912. 1-2009, Water extraction method 7K#:HYVE)
Requirement ZE3R

ND <20 Class A A%
(Detection limit #HifR:20) (GB 18401-2010) B
Remarkj¥: “ND” means less than thedetection limit. ZEEKEHEBREEMTHEEIR.
Determination of odours[Finished product] M
SR LB ]

(GB 18401-2010 6.7)
Requirement 3R

No abnormal odour JC 5k No abnormal odour JCHWMk

(GB 18401-2010)
Coloyr fastness to washing with soap or soap and soda(Grade) [Fabric] M
Tief 22 % 2R BE (%) [Aokk]

(GB/T 3921-2008, A(1), 40°C)

Requirement ZE3R
>4
>4
(FZ/T 73049-2014)

Colour change. 2% {f 4
Colour staining ¥ifh
- Acetate  [EE&f 4-
- Cotton i 4-
- Polyamide %% 4-
- Polyester &% 4-
- Acrylic JE# 4-
4_

- Wool *E

Q1 O1 01 O1 01 O1

B MHEBXKIRIS Headquarters: No.1, Zhujiang Road,Panyu District,Guangzhou, Guangdong, P.R.China.

E3iE:020- 61994598/61994599 Tel: +86-20- 61994598/61994599

WELR=E: N H SR ERETRAR1S Huadu Laboratory: No.1, Hebin West Road, Qiling, Huadu District, Guangzhou, GuangDong, P.R.China.
E3i%:020- 37721161/66348638 Tel: +86-20- 37721161/66348638
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Colour fastness to perspiration(Grade) [Fabric] M
i ¥ 35 6 2 BE (%) [kt ]
(GB/T 3922-2013)
Acid & Alkaline i Requirement 3R
Colour change 7Z&ff 4 4 =4
Colour staining Jia =4
- Acetate  MEZT 4-5 4-5 (FZ/T 73049-2014)
- Cotton i 4-5 4-5
- Polyamide %4 4-5 4-5
- Polyester ¥%> 4-5 4-5
- Acrylic JE# 4-5 4-5
- Wool *% 4~ 4-5
Colour fastness to water(Grade) [Fabric] M
g K €22 B (%) (A k]
(GB/T 5713-2013)
Requirement ZE3R
Colour change Z&ff 4 =4
Colour staining Jifa =4
- Acetate  BEZT 4-5 (FZ/T 73049-2014)
- Cotton A 4-5
- Polyamide %4 4-5
- Polyester &4 4-5
- Acrylic %4 4-5
- Wool ESEEN 4-5
Colour fastness to rubbing(Grade) [Fabric] M
Tinf R 4% 5 2 BF (4%) [ k]
(GB/T 3920-2008)
Requirement ZE3R
Dry & 4-5 =>4
Wet ¥iJE 4-5 >3-4
(FZ/T 73049-2014)
Colour fastness to artificial saliva(Grade) [Fabric including print] M

T e R £ 26 BE (%) (A k5 EAE AR A6

(GB/T 18886-2019)

Requirement ZE3R
>4

>4

(FZ/T 73049-2014)

Colour change Z&ff
Colour staining ¥hf{h
- Acetate’ [E&T

— Cotton it

- Polyamide %74

- Polyester ¥4

- Acrylic JE#

- Wool ESEEY 4-

v s s s N
Q1 O1 O1 O1 O1

Appearance quality[3 pieces] -—

AN & [34 ]
(FZ/T 73049-2014 5.2)

Voo >,
Pass fFHEK

B MHEBXKIRIS Headquarters: No.1, Zhujiang Road,Panyu District,Guangzhou, Guangdong, P.R.China.
E3iE:020- 61994598/61994599 Tel: +86-20- 61994598/61994599

WELR=E: N H SR ERETRAR1S Huadu Laboratory: No.1, Hebin West Road, Qiling, Huadu District, Guangzhou, GuangDong, P.R.China.

E3i%:020- 37721161/66348638 Tel: +86-20- 37721161/66348638
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CNAS L10314

No: 240029101
Instructions for use /%4 HA
Standard adopted &#f: GB/T 5296.4-2012
Item Requirement Result
o o o P 15 H FriE R o B o ) 45 2R
The registered name and address of manufacturer of textiles and apparel
shall be marked. For import textile products and apparel, it shall.be
1. Name and address of marked original country (or region) and the name and address of the agent, P
manufacturer importer or distributor registered in China mainland. kkliigﬂi
i3 3 1) 44 Bk AT bk L ) AR T AT P 36 2 R R AT A G B R . 9 1 5 0 s k|
TR R (E X)) , DA AR RS B O T B T AR T R B
VEM A2 FR AT HB AL o
9 Name of product The name of product shall indicate the real property of product. The name p
' P shall not cause misunderstanding or confusion among customers. ~ ass
PR f N
PEFEBA P S B ST B . RS AN 2 51 SV 2 1R AR E R R T ARE o —
The mark of the sizing or type for textile product shall be according to
3 Size and tvoe of product sizing standard for garment products in GB/T 1335 and GB/T 6411. Knitted p
f% = E'ﬁﬁﬁﬁim;g P clothes may also indicate product’length and chest (or waist). **Zizgﬂé
5 FRE 2 S AKR RS RUGB/T 13388RGB/ T 641 LAV 1, AHoUk s T hgniem| 0
KBRS o HB W SR v B 5 R R A B 5 Y BRI
4. Compositions and content Fiber composition and content of the textile products shall comply with p
. ass
R B SB/1 29805 ) T e ek
T2 i ARRREHEGB/T 29862 FIRE b FLAF4E I o S & i
Care label instructiens using symbols shall comply with GB/T 8685, and
5. Care instructions corresponding character descriptions can be attached. While care symbols p
ﬂiﬁh77%2 can not meet the needs, additional words may be attached. kkli;gﬁ%
- iy AFRASNFZGCB/T 8685KN T 1 LT 5 RIRLEY J7i%, TTHG AN B ARF S5 AR B ) =5
ULAPES e MR AT S B A 1 A2, AT S0 T AR
6. The code of product Products shall be marked with code of national standard, industry P
standard standard, provincial standard or enterprise standard which is carried out. kkli;gﬁ%
PAT = S bRt P AR B T HAT R E R . ATk HOT B A P AR AR S e
Textile products for infants shall be labeled “products for infants” in
7. General safety the instruction, Other products shall be labeled the category of safety P
specification technical requirements according to GB 18401 or GB 31701. kkli;gﬁi
Kroe | FRHEGB 184018KGB 317T0LFRMERIE : 224} JLYTE 7™ M L ZAEAS U0 BAREH “ 2241 i
i R, AR SRR B TR G B R AR TSR
Failed item -
R £ T35 9
Remark % 7% The item does not include verification of the authenticity of the content. iZ%IiHANHE
P25 B SR A% SE
Suggestion ZEiX —

Conclusion %5it

Pass &5&

RE: M EBXIKIEIS
E3i%:020- 61994598/61994599

LW E: [N HEE XIS FIRI TR 1S

E3i%:020- 37721161/66348638

Headquarters: No.1, Zhujiang Road,Panyu District,Guangzhou, Guangdong, P.R.China.
Tel: +86-20- 61994598/61994599

Tel: +86-20- 37721161/66348638

Huadu Laboratory: No.1, Hebin West Road, Qiling, Huadu District, Guangzhou, GuangDong, P.R.China.
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No: 240029101

Banned azo colourants[Finished product including print] R EBUETS F YR [ S EIERRAL]

Test method:

W7 % GB/T 17592-2011 General pretreatment 7 #iATACIE 7L

, CAS No Regﬁui‘rrement M
Forbidden amine B 05 A e 4 R ) D PRk o IR I 45
& SEi TR
(mg/kg) (mg/kg)
4-Aminobiphenyl 4-SFE AR 92-67-1 <20 ND
Benzidine TN 92-87-5 <20 ND
4-Chloro-o-toluidine 45080 2R 95-69-2 <20 ND
2-Naphthylamine 2-2E % 91-59-8 <20 ND
o-Aminoazotoluene SRR FEAH R IR 97-56-3 <20 ND
5-Nitro—o—toluidine 5 i — 418 FH 2 i 99-55-8 <20 ND
4-Chloroaniline X SR 106-47-8 <20 ND
2, 4-Diaminoanisole 2, 4- S AR R 615-05—4 <20 ND
4,4’ -Diaminodiphenylmethane 4,47 - IEH R 101-77-9 <20 ND
3,3’ -Dichlorobenzidine 3,37 U 91-94-1 <20 ND
3,3’ -Dimethoxybenzidine 3,37 - F AR 119-90-4 <20 ND
3,3’ -Dimethylbenzidine 3,37 IR 119-93-7 <20 ND
3,3” -Dimethyl-4,4” -diaminodiphenylmethane 3,30 -~ -4 4 ~THEEC R 838-88-0 <20 ND
p-Cresidine 2~ A -5 F LR i 120-71-8 <20 ND
4,4 -Methylene-bis-(2-chloroaniline) 4, 42 - B - - ) 101-14-4 <20 ND
4,4’ -Oxydianiline 4,47 - Rk 101-80-4 <20 ND
4,4’ -Thiodianiline 4,4 - B IR 139-65-1 <20 ND
o-Toluidine A0 2R 95-53-4 <20 ND
2, 4-Toluylendiamine 2, 4- AR 95-80-7 <20 ND
2,4, 5-Trimethylaniline 2, 4, 5- = FH RN 137-17-7 <20 ND
0-Anisidine AR L R 90-04-0 <20 ND
2, 4-Xylidine 2, 4- WKL 95-68-1 <20 ND
2, 6-Xylidine 2, 6- R % 87-62-7 <20 ND
4-Aminoazobenzene 4-FF R %R 60-09-3 <20 ND

“ND” means less than the detection limit of bmg/kg %R AR HE RS EM T IR 5mg/kg

Rating according to GB 18401-2010. %I HI%MEGB 18401-20104% I 5E .

Overall rating ATH|E

— &R EL K (End

Pass &4

RE:MHEBXKIRIS Headquarters: No.1, Zhujiang Road,Panyu District,Guangzhou, Guangdong, P.R.China.
E3iE:020- 61994598/61994599 Tel: +86-20- 61994598/61994599
WELRE: M H BRI HERETERE1S Huadu Laboratory: No.1, Hebin West Road, Qiling, Huadu District, Guangzhou, GuangDong, P.R.China.
E3i%:020- 37721161/66348638 Tel: +86-20- 37721161/66348638
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2. SN IR N i o ) B AR R B A B TG
BN RAICIAG AR A R, MTHRE iz HE+ T HANRE.
A _Far ) 25 SO P AR A 2K
5. ORI B FUAE MIE , SUE R, Berslil J5 &3t 2 .
6. & PRSI R
TRPIRMEMEER (BEEREE, RAF/ LA ILELMEN .
8. RZANE /T OB HHHEAS T EHI AR, 2FE SRS

Note

1. The report is invalid without authorized stamp.
2. Copies of this report are invalid without authorized stamp.
3. Any dispute should be raised within 15 days after receiving the report.
4. The result is only valid for the tested sample.
5. The results of unapproved items are for reference only.
6. This report is invalid if altered.
7.0ur company does not accept any responsibility for the authenticity of the information
supplied by customers (including sample information).
8. The report shall not be duplicated separately or partly, without prior written permission
approved by GTTC, except duplicated in full‘'version.



Noble Biomaterials, Inc.
300 Palm Street
Scranton, PA - 18505, UNITED STATES

Hohenstein Textile Testing Institute
GmbH & Co. KG

74357 Bénnigheim

Germany

OEKO

TEX®

Certificate
OEKO-TEX° STANDARD 100

Noble Biomaterials, Inc.

is granted the OEKO-TEX" STANDARD 100Q certification
and the right to use the trademark.

SCOPE

lonic+® filament yarn and staple fiber made of

polyester/recycled polyester (recycled content 60 - 99 OEKO
%: from post-consumer PET bottles) in clear or color TEX®
silver; partly produced from material certified : ?
according to OEKO-TEX® STANDARD 100. STANDARD 22HUsS.98570

100 HOHENSTEIN HTTI

PRODUCT CLASS This certificate 22.HUS.98570 is valid until
| (baby articles) - Annex 4 29.02.2024.

SUPPORTING DOCUMENTS

v Test report: 23.1039268

v Declaration of conformity in accordance with
EN ISO 17050-1 as required by OEKO-TEX"

v OEKO-TEX" Terms of Use (ToU)

SUOU-UI.‘Q SCLUQ .

Dipl.-Ing. (FH) lvonne Schramm
Head of Certification Body OEKO-TEX®

Further compliance information (REACH, SVHC, POP, GB18401
etc.) can be found on oeko-tex.com/en/faq.
The certificate is based on the test methods and requirements of

the OEKO-TEX" STANDARD 100 that were in force at the time of
evaluation.

Boennigheim, 2023-03-08
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Test Report

Verification Website: www. gttctech. com
Verification Code: CUWN-3121-04

No: 240059055 Issue Date 25K HHH:2024-03-27
Applicant: INNOTIER Limited
ZHERAL: FHERBHCHE R A A
Address: 2nd Floor, Astoria House, 62 Shaftesbury Avenue, London, England W1D 6LT, United
Hhy BE: Kingdom
B [ iy 00D IR AR BLOR AT 6 2555 B i FE AR B A2

Scan to ciownload
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Information confirmed by applicant & J/TINEEE:
INNOSHIELD Seamtape Mask Hip KEE/MEE 54
Brand FEkr: INNOTIERHHF %K

Manufacturer A=Az |7 TSR IA BR 2 7]

Basis of judgement ¥|E{KTE:
R ER  Client Requirement

Date Received/Date Test Started: 2024-03-19
FF 5 23/ MR 46 H 3. 2024-03-19

Conclusion Z5if:

Antimicrobial activity M
P e
Note: “M”-Meet the standard’ s requirement “F’-Fail to meet the standard’ s requirement
. "——"—No comment ) o )
HE: N FEEbREESR  “F7 -AREERREEK
“—7 kI H A K E

Remark:

All the tested items are tested under the standard condition (except for indication).

AFRAE HPORL B A U T E Y TEAR BARAERLE M4 T T CREIRD .

Copies of the report are valid only re—stamped.

SEME FIARE N5 S B E TR

The experiment was carried out at No.1l, Zhujiang Road, Panyu District, Guangzhou, Guangdong, P.R.China.

A G I6 RS M bk | T R R X PRI 1S

Approved By (& R) :
T T Nan Mo

Nan Ma Engineer

B MHEBXKIRIS Headquarters: No.1, Zhujiang Road,Panyu District,Guangzhou, Guangdong, P.R.China.

E3iE:020- 61994598/61994599 Tel: +86-20- 61994598/61994599

TEHLR=R: T MH MR IFIIEERTRER 1S Huadu Laboratory: No.1, Hebin West Road, Qiling, Huadu District, Guangzhou, GuangDong, P.R.China.
E3i%:020- 37721161/66348638 Tel: +86-20- 37721161/66348638
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Test Report

No:240059055

INNETIER™

RE: T NHEBRKIBIS

E3i%:020- 61994598/61994599

TEEBSEIR =R : 1M 1L ER X IR S SIS TR FEEE 1 5
E3i%: 020- 37721161/66348638

Headquarters: No.1, Zhujiang Road,Panyu District,Guangzhou, Guangdong, P.R.China.

Tel: +86-20- 61994598/61994599

Huadu Laboratory: No.1, Hebin West Road, Qiling, Huadu District, Guangzhou, GuangDong, P.R.China.
Tel: +86-20- 37721161/66348638
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No:
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CNAS i
TESTING

A CNAS L10314

Antimicrobial activity HiPERE

Test method PRI
GB/T 20944. 2-2007

Absorption method WgUiis

Sterilization of samples: Sterilized in autoclave ¥ KB AVE: SEAKKE

Contact time: 24h FEih-5 AR 20 8. 24h

Control fabric: 100% cotton fabric XTREFEM: 100%FEZi4)

Concentration of bacterium HIRIKE :

Propionibacterium acnes ATCC 6919 JEIEANFERITE ATCC 6919: 2.2X10% CFU/mL

R NHEBRKIES

F31%:020- 61994598/61994599

HEBLRE: [N HIEEB R I TR RS
F31%:020- 37721161/66348638

Headquarters: No.1, Zhujiang Road,Panyu District,Guangzhou, Guangdong, P.R.China.

Tel: +86-20- 61994598/61994599

Huadu Laboratory: No.1, Hebin West Road, Qiling, Huadu District, Guangzhou, GuangDong, P.R.China.

Tel: +86-20- 37721161/66348638
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Test Report

No:
Test result GRS E:
Number of bacteria FH 7%
(CFU/mL)
Treated
Control fabric test e )
. HE AP . Growth | Inhibition The evaluation of
Test bacteria Xf BB specimen PRI . . o
TR B ol sogstpe | value F WG antimicrobial activity
‘ WRAEF (%) PR BRI
At “0h” After 724h” | After "24h”
contact time | contact time | contact time
OhZfiif AI Py | KEFR24h)5 i 3224h )5
Have good
-— 4, 2X10% 3.4X107 2.6X10° 2.9 99 antimicrobial activity
FE i B RIFPUE R
Requirement Bacteriostatic value =2 or inhibition =99%, have good antimicrobial
PR R activity. HIEE{H =280 E R =99%0, i BA RIFPrEscsR.
Ba31s§§§Ei§;§ement Client requirement %7%/1HER
Conclusion
Ghip Pass &
Remark -
&VE

B NHEBRKITEIS

F31%:020- 61994598/61994599

HEBLRE: [N HIEEB R I TR RS
F31%:020- 37721161/66348638
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Headquarters: No.1, Zhujiang Road,Panyu District,Guangzhou, Guangdong, P.R.China.

Tel: +86-20- 61994598/61994599
Huadu Laboratory: No.1, Hebin West Road, Qiling, Huadu District, Guangzhou, GuangDong, P.R.China.

Tel: +86-20- 37721161/66348638
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Note

1. The report is invalid without authorized stamp.
2. Copies of this report are invalid without authorized stamp.
3. Any dispute should be raised within 15 days after receiving the report.
4. The result is only valid for the tested sample.
5. The results of unapproved items are for reference only.
6. This report is invalid if altered.
7.0ur company does not accept any responsibility for the authenticity of the information
supplied by customers (including sample information).
8. The report shall not be duplicated separately or partly, without prior written permission
approved by GTTC, except duplicated in full version.





